



K.O.H.INTERNATIONAL Co.,Ltd.

45 Moo 1 Tumbon Borngern, Amphur Ladlumkaew, Prathumthanee 12140

Tel: 02-5993389 Fax: 02-5993391, 02-5993390

K.O.H. INTERNATIONAL Co.,Ltd.

Test Certificate

Name		Base Jack	
Screw Tube	Ø 38x4.0x600mm	Steel Grade	Q235
Plate	150x150x5.0mm		
Test Height	490mm	Max	100.66KN
Result	Screw Tube bending deformation ,nut is still rotatable		

Before Test



After Test



Test Result



Inspector	王月庆	Check	王乐	Date	2019-5-4
-----------	-----	-------	----	------	----------